



产品质量证明书

INSPECTION CERTIFICATE



炉号	批号	钢板号	规格 (MM)	数量	重量	分析区域 AA	化学成分 CHEMICAL ANALYSIS %												C 0A01	C 0A02	C 0A03	C 0A04	B 0B01	A 0C01	A 0C012	A 0C013	A 0C02																
																			屈 服 强 度	抗 拉 强 度	断 后 伸 长 率	屈 强 比	弯 曲 试 验	冲 击 单 值 A	冲 击 单 值 B	冲 击 单 值 C	冲 击 均 值 Ave																
							C	Si	Mn	P	S	CEV	Cr	Mo	V	Ni	Cu																										
							$\times 10^{-3}$	$\times 10^{-3}$	$\times 10^{-3}$	$\times 10^{-4}$	$\times 10^{-4}$	$\times 10^{-2}$	$\times 10^{-3}$	$\times 10^{-4}$	$\times 10^{-3}$	$\times 10^{-4}$	$\times 10^{-3}$	$\times 10^{-4}$	MPa	MPa	%		d=3a	J	J	J	J																
HEAT NO.	LOT NO.	PLATE NO.	DIMENSION	QTY	WEIGHT kg																																						
25200310B	H51150033	H5114346101	100x2000x6000	1	9,420	L	182	242	1160	200	48	39	38	30	1	140	8	284	462	33.5	0.61	OK	181	184	199	188																	
25200310B	H51150033	H5114346103	100x2000x6000	1	9,420	L	182	242	1160	200	48	39	38	30	1	140	8	284	462	33.5	0.61	OK	181	184	199	188																	
合计 (TOTAL) :							2	18,840																																			

	本产品已按照标准要求进行制造和检验，其结果符合要求，特此证明。 WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HAS MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION	冶金技术处处长 DIRECTOR OF METALLURGICAL DEPARTMENT 殷新刚
--	---	--